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TEST SUMMARY 
5.1.1 ANTENNA REQUIREMENT 

RESULT: Pass 

5.1.2 PEAK OUTPUT POWER 
RESULT: Pass 

5.1.3 26DB BANDWIDTH 
RESULT: Pass 

5.1.4 99% BANDWIDTH 
RESULT: Pass 

5.1.5 6DB BANDWIDTH 
RESULT: Pass 

5.1.6 POWER SPECTRAL DENSITY 
RESULT: Pass 

5.1.7 SPURIOUS EMISSION 
RESULT: Pass 

5.1.8 CONDUCTED EMISSIONS 
RESULT: Pass 
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1. General Remarks 

1.1 Complementary Materials 

All attachments are integral parts of this test report. This applies especially to the following appendix: 

Appendix A: Test Results of Wi-Fi 802.11a of Conducted Testing 

Appendix B: Test Results of Wi-Fi 802.11a of AC Conducted and Radiated Emission 

 

2. Test Sites 

2.1 Test Facilities 

SHENZHEN ALPHA PRODUCT TESTING CO., LTD. 

Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen City, Guangdong 
Province, P.R. China 

FCC Registration No.: 203110 

 

 

The tests at the test sites have been conducted under the supervision of a TÜV engineer. 
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2.2 List of Test and Measurement Instruments 

Table 1: List of Test and Measurement Equipment 

Radio Spectrum Test  

Equipment Manufacturer Model No. Serial No. Cal. Until 

Signal Analyzer Agilent N9020A MY499100060 2017.09.28 

     

Spurious Emission  

Equipment Manufacturer Model No. Serial No. Cal. Until 

Loop Antenna SCHWARZBECK FMZB 1519B 00005 2018.09.28 

Bilog Antenna SCHWARZBECK VULB 9168 9168#627 2018.09.29 

Horn Antenna SCHWARZBECK BBHA 9120 D 
BBHA 9120 

D(1201) 
2018.09.29 

Horn Antenna SCHWARZBECK BBHA 9170 
BBHA 9170 

D(1432) 
2019.01.20 

PreAmplifier Agilent 8449B 3008A02664 2017.09.28 

Test Receiver 
ROHDE&SCHWAR

Z 
ESR 

1316.3003K03- 
102082-Wa 

2017.09.28 

Spectrum analyzer Agilent E4407B MY49510055 2017.09.28 

     

Conducted Emission on AC Mains  

Equipment Manufacturer Model No. Serial No. Cal. Until 

Test Receiver 
ROHDE&SCHWAR

Z 
ESCI 101165 2017.09.28 

L.I.S.N. SCHWARZBECK NSLK8126 8126-466 2017.09.28 

L.I.S.N. 
ROHDE&SCHWAR

Z 
ENV216 101043 2017.09.28 

Pulse Limiter SCHWARZBECK 9516F 9618 2017.09.28 
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2.3 Traceability 

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where 

calibration is performed in other countries, to equivalent nationally recognized standards organizations. 

2.4 Calibration 

Equipment requiring calibration is calibrated periodically by the manufacturer or according to 
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular 
basics using in house standards or comparisons. 

2.5 Measurement Uncertainty 

Table 2: Measurement Uncertainty 

 

Item Extended Uncertainty 

Conducted Emission ± 2.74 dB 

Radiated Emission (Up to 1GHz) Field strength (dBµV/m) ± 3.80 dB 

Radiated Emission (above 
1000MHz) 

Field strength (dBµV/m) ± 4.16dB 

Occupied Channel Bandwidth ±3.68% 

RF Output Power, Conducted ± 0.37dB 

Power Spectral Density, Conducted ± 0.56 dB 

Unwanted Emission, Conducted ± 3.0dB 

Radio Frequency ± 5.4*10-8GHz 

2.6 Location of Original Data 

The original copies of all test data taken during actual testing were retained in the TÜV Rheinland 
(Shenzhen) file for certification follow-up purposes. 

2.7 Status of Facility Used for Testing 

The SHENZHEN ALPHA PRODUCT TESTING CO., LTD. Test facility located at Building i, No.2, Lixin 
Road, Fuyong Street, Bao'an District, 518103, Shenzhen City, Guangdong Province, P.R. China and 
Shenzhen Academy of Metrology& Quality Inspection Test facility located at No.4 Tongfa Rd, Xili, 
Shenzhen,Guangdong,china are listed on the US Federal Communications Commission list of facilities 
approved to perform measurements. 

https://apps.fcc.gov/oetcf/eas/reports/TestFirmSearchResultApps.cfm?calledFromFrame=N&attachment_application_id=446246&show_records=10
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3. General Product Information 

3.1 Product Function and Intended Use 

The EUT is a Tabet PC device. It supports Wi-Fi 802.11a/ b/g/n and Bluetooth 4.2 (Dual mode) 
technology. This report is only for NII with Wi-Fi function. 

 

Model difference description: 
All the models in this reports are identical in the PCBA, Drivers, Enclosure etc. electronic aspects, the 
detail as below. 

Model No. Detail 

MID7006A-L,  
DL7006-KB 

Excepting with Micro USB Port to connect the keyboard, with DC jack. All 
other electronic aspects are identical with the  models. 

MID7006-L,  
DL7006, DL70XXXXXX  

Excepting without Micro USB Port to connect the keyboard, without DC 
jack. All other electronic aspects are identical with the other models. 

 

For details refer to the User Manual, Technical Description and Circuit Diagram. 

 

3.2 Ratings and System Details  

Table 3: Technical Specification of EUT 

Technical Specification Value 

Kind of Equipment Tablet PC 

Type Designation MID7006A-L, DL7006-KB, MID7006-L, DL7006, DL70XXXXXX 

FCC ID XMF-MID7006 

Equipment Type Client 

Operating Frequency band 5150-5250MHz, 5745-5825MHz 

Extreme Temperature Range 0 °C ~ +40 °C 

Operating Voltage DC 3.7V 2100mAh via internal rechargeable Li-Poly battery 

DC 5.0V 1.5A via AC/DC adapter for charging 

Testing Voltage 
Fully charged DC 3.7V internal rechargeable Li-Poly battery 

DC 5.0V 1.5A via AC/DC adapter with 120V/60Hz input 

Antenna Type Integral Antenna 

Antenna Gain 3.94 dBi for U-NII-1 and 4.27dBi for U-NII-3 

Table 4: Technical Specification of 5GHz, 802.11a 

Operating mode(s) / WiFi: IEEE 802.11a 

Test modulation OFDM (BPSK, QPSK, 16-QAM, 64-QAM) 

Transmit Frequency Range (MHz): 5180 – 5240, 5745 - 5825 

Channel Number 9 

Data Rate (Mbps) used for testing 6, 9, 12, 18, 24, 36, 48, 54 

Maximum tune-up average output 
power (dBm): 

13.5 

Reported Max. Power data rate(Mbps)  6 
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Table 5: List of WLAN Channel of 5GHz 802.11a 

802.11a 

Channel 
Number 

Frequency 
(MHz) 

Channel 
Number 

Frequency 
(MHz) 

Channel 
Number 

Frequency 
(MHz) 

36 5180 48 5240 157 5785 

40 5200 149 5745 161 5805 

44 5220 153 5765 165 5825 

 

3.3 Independent Operation Modes 

The basic operation modes are: 
A. On, Wi-Fi mode (Band U-NII-1) 

1. Transmitting 
a. Low Channel 
b. Middle Channel 
c. High Channel 

B. On, Wi-Fi mode (Band U-NII-3) 
1. Transmitting 

a. Low Channel 
b. Middle Channel 
c. High Channel 

C. Normal Operation (WiFi Link within 5GHz band) 

3.4 Noise Generating and Noise Suppressing Parts 

Refer to the Circuit Diagram. 

3.5 Submitted Documents 

- Application Form - FCC/IC Label and Location Info 

- Block Diagram - Photo Document 

- Schematics - User Manual 

- Technical Description  
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4. Test Set-up and Operation Modes 

4.1 Principle of Configuration Selection 

The equipment under test (EUT) was configured to measure its maximum power level. The test 
modes were adapted accordingly in reference to the instructions for use. 

4.2 Test Operation and Test Software 

Test operation refers to test setup in chapter 5. All testing were performed according to the procedures in 
ANSI C63.10: 2013. 

4.3 Special Accessories and Auxiliary Equipment 

List of Accessories and Auxiliary Equipment 

Description Manufacturer Model Rating 

Adapter TEKA TEKA006-0501500UKC 
Input: AC100~240V 50/60Hz 0.3A,  

Output: DC 5V/1.5A 

4.4 Countermeasures to Achieve ERM Compliance 

The test sample which has been tested contained the noise suppression parts as described in 
the Technical Construction File (TCF). No additional measures were employed to achieve 
compliance. 
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4.5 Test Setup Diagram 

Diagram of Measurement Configuration for Radiation Test of below 1GHz 

 
 
 
Diagram of Measurement Configuration for Radiation Test of above 1GHz 
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Diagram of Measurement Equipment Configuration for Conduction Measurement 

 
 
Diagram of Measurement Equipment Configuration for Transmitter Measurement 
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5. Test Results 

5.1 Transmitter Requirement & Test Suites 

5.1.1 Antenna Requirement 

RESULT: Pass 

Test standard : FCC Part 15.203 
  RSS-Gen Clause 8.3 
Limit  The use of antennas with directional gains that do not 

exceed 6dBi 

According to the manufacturer declared, the EUT has an internal antenna, the directional gain of 
antenna is 3.94 dBi for U-NII-1 and 4.27dBi for U-NII-3, and the antenna connector is designed with 
permanent attachment and no consideration of replacement. Therefore the EUT is considered 
sufficient to comply with the provision. 
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5.1.2 Peak Output Power 

RESULT: Pass 

Test date : 18.05.2017 
Test standard : FCC Part 15.407(a)(1)(iv) 
  FCC Part 15.407(a)(3) 
Basic standard : ANSI C63.10: 2013 
Limit : 24dBm for FCC,  
  30dBm (Band U-NII-3) 
Kind of test site : Shielded room 

Test setup 

Test Channel : All channel 
Operation Mode : A.1, B.1 
Ambient temperature : 25℃ 
Relative humidity : 56% 
Atmospheric pressure : 101kPa 

Table 6: Test result of Peak Output Power of Band U-NII-1 

Mode 
Channel Frequency 

(MHz) 
Max. Conducted output power 

(dBm) 
Limit (dBm) 

802.11a 

5180 12.9 24 

5200 12.2 24 

5240 12.2 24 

 
Note: Antenna Gain = 0.0dBi 
         Max_EIRP = Max. Conducted TX Power + Antenna Gain = 12.9+3.94 = 16.84dBm Less   
         than 22.2dBm (10 + 10 log10B).  

Table 7: Test result of Peak Output Power of Band U-NII-3  

Mode 
Channel Frequency 

(MHz) 
Conducted output power 

(dBm) 
Limit (dBm) 

802.11a 

5745 11.9 30 

5785 12.1 30 

5825 12.9 30 

 
Note: Antenna Gain = 0.0dBi 
         Max_EIRP = Max. Conducted TX Power + Ant. Gain = 12.9+ 4.27 = 17.17dBm < 36dBm.  
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5.1.3 26dB Bandwidth 

RESULT: Pass 

Date of testing : 13.04.2017 
Test standard : FCC Part 15.407(a)(5) 
Basic standard : ANSI C63.10: 2013 
Kind of test site : Shielded room 

Test setup 

Test Channel : All channel 
Operation Mode : A.1, B.1 
Ambient temperature : 25℃ 
Relative humidity : 56% 
Atmospheric pressure : 101kPa 

Table 8: Test result of 26dB Bandwidth Band U-NII-1 

Mode 
Channel Frequency 

(MHz) 
26dB Bandwidth (MHz) Limit (MHz) 

802.11a 

5180 23.2  
-- 
 

5200 21.4 

5240 24.2 

 
Note: 99% Occupied Bandwidth within the U-NII-1 band and 26dB Emission Bandwidth  
          for reference. 

For details refer to the test plots in Appendix A. 
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5.1.4 99% Bandwidth 

RESULT: Pass 

Date of testing : 13.04.2017 
Test standard : RSS-Gen clause 6.6 
Basic standard : ANSI C63.10: 2013 
Kind of test site : Shielded room 

Test setup 

Test Channel : All channel 
Operation Mode : A.1, B.1 
Ambient temperature : 25℃ 
Relative humidity : 56% 
Atmospheric pressure : 101kPa 
   

Table 9: Test result of 99% Bandwidth Band U-NII-1 

Mode 
Channel Frequency 

(MHz) 
99% Bandwidth (MHz) 

 
Limit (MHz) 

802.11a 

5180 16.6 Within the 
Frequency band 
5150-5250MHz 

5200 16.6 

5240 16.6 

Note: The frequency stability of 99% emission bandwidth is maintained within the U-NII-1 band 

of operation under all conditions (0~+40℃) of normal operation.  

Table 10: Test result of 99% Bandwidth of Band U-NII-3 

Mode 
Channel Frequency 

(MHz) 
99% Bandwidth (MHz) Limit (MHz) 

802.11a 

5745 16.5 Within the 
frequency band 
5725-5850MHz 

5785 16.4 

5825 16.4 

Note: The frequency stability of 99% emission bandwidth is maintained within the U-NII-3 band 
of operation under all conditions (0~+40℃ ) of normal operation.  

 

For details refer to the test plots in Appendix A. 
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5.1.5 6dB Bandwidth 

RESULT: Pass 

Date of testing : 13.04.2017 
Test standard : FCC Part 15.407(e) 
  RSS-247 clause 6.2.4(1) 
Basic standard : ANSI C63.10: 2013 
Limit : 500kHz for 6dB bandwidth 
Kind of test site : Shielded room 

Test setup 

Test Channel : All channel 
Operation Mode : A.1, B.1 
Ambient temperature : 25℃ 
Relative humidity : 56% 
Atmospheric pressure : 101kPa 

Table 11: Test result of 6dB Bandwidth of Band U-NII-3 

Mode 
Channel Frequency 

(MHz) 
6dB Bandwidth (MHz) Limit (MHz) 

802.11a 

5745 15.2 ≥0.5 

5785 15.1 ≥0.5 

5825 16.1 ≥0.5 

 

For details refer to the test plots in Appendix A. 
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5.1.6 Power spectral density 

RESULT: Pass 

Date of testing : 2016-07-31 ~ 2016-09-02 
Test standard : FCC Part 15.407(a)(1)(iv) 
  FCC Part 15.407(a)(3) 
  RSS-247 clause 6.2.1(1) 
  RSS-247 clause 6.2.4(1) 
Basic standard : ANSI C63.10: 2013 
Limit : 11dBm/MHz for FCC, 10dBm/MHz for IC (Band U-NII-1) 
  30dBm/500kHz (Band U-NII-3) 
Kind of test site : Shield room 

Test setup 

Test Channel : All channel 
Operation mode : A.1, B.1 
Ambient temperature : 23.6℃  
Relative humidity : 53.4% 
Atmospheric pressure : 102.8kPa 

Table 12: Test result of power spectral density of Band U-NII-1 

Mode 
Channel Frequency 

(MHz) 

Result (dBm/MHz) 
Limit 

(dBm/MHz) 
Conducted power spectral 

density 

802.11a 

5180 6.73 11 

5200 6.17 11 

5240 6.96 11 

 
Note: Antenna Gain = 4.5dBi 

Table 13: Test result of power spectral density of Band U-NII-3 

Mode 
Channel Frequency 

(MHz) 
Result (dBm/500kHz) 

Limit 
(dBm/500kHz) 

802.11a 

5745 2.15 30 

5785 2.29 30 

5825 2.21 30 

For details refer to the test plots in Appendix A. 
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5.1.7 Spurious Emission 

RESULT: Pass 

Date of testing : 13.04.2017 – 09.05.2017 
Test standard : FCC part 15.407(b) 
  RSS-247 clause 6.2.1(2) 
  RSS-247 clause 6.2.4(2) 
   
Basic standard : ANSI C63.10: 2013 
Limits : FCC part 15.209(a) 
Kind of test site : 3m Semi-Anechoic Chamber & Anechoic Chamber 

Test setup 

Test Channel : All channel 
Operation mode : A.1, B.1 
Ambient temperature : 23.5℃ 
Relative humidity : 51% 
Atmospheric pressure : 101.6kPa 

The frequency range of testing is 9KHz to 40GHz, and no any emissions were found from 9KHz to 
30MHz and 18GHz to 40GHz, hence the radiated emission from 9KHz to 30MHz and 18GHz to 
40GHz were not reported. All the out of band e.i.r.p. emission for 5150-5350MHz and 5725-
5850MHz are below the limit. 

For details refer to the test plots in Appendix B. 
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5.1.8 Conducted emissions 

RESULT: Pass 

Date of testing : 07.04.2017 
Test standard : FCC Part 15.207 
  FCC part 15.407(b)(6) 
  RSS-Gen Clause 8.8 
Basic standard : ANSI C63.10: 2013 
Frequency range : 0.15 – 30MHz 
Limits : FCC Part 15.207 
Kind of test site : Shield room 

Test setup 

Input Voltage : AC 120V, 60Hz 
Operation Mode : A.1, B.1 
Earthing : Not Connected 
Ambient temperature : 23.6℃ 
Relative humidity : 54% 
Atmospheric pressure : 101.6kPa 

For details refer to the test plots in Appendix B. 



Produkte 

Products 

 

 

 

Prüfbericht - Nr.: 
Test Report No. 

50084596 004 Seite 20 von 22 
Page 20 of 22 

 

 

 

6. Photographs of the Test Set-Up 

Photograph 1: Set-up for Radiated Spurious Emission (Up to 1GHz) 
 

 
 

Photograph 2: Set-up for Radiated Spurious Emission (Above 1GHz) 
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Photograph 3: Set-up for Conducted Emission on AC Mains 
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Appendix A.1: Conducted Power Spectral Density 

Wi-Fi 802.11 a mode 
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Appendix A.2: Bandwidth 

Wi-Fi 802.11 a mode 
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Note: The measurements of radiated spurious emission  from 9KHz~30MHz and 18-40GHz were greater than 
20dB below the limit, so Radiated Spurious Emissions from 9kHz – 30MHz and 18-40GHz  tests were not 
reported. Only the worst case mode reported. 

      

Appendix B.1: Radiated Spurious Emissions 
Wi-Fi 802.11 a mode, 6 Mbps 

30MHz - 1GHz 

U-NII-1 
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U-NII-3 
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